

**ATTAR TEST REPORT NUMBER: 05/0256.2**



The tests reported herein have been performed in accordance with its scope of accreditation. This laboratory is accredited by the National Association of Testing Authorities, Australia. This document shall not be reproduced except in full. Accreditation Number: 2735

May 2, 2005

**Total Pages: 1**

**WET SLIP RESISTANCE**

Job No: M05/0256

<b>Prepared for:</b>	Whittle Waxes Pty Ltd 11/15 Macquarie Place Mountain Highway BORONIA VIC 3155					
<b>Attention:</b>	Mr Darren Bell					
<b>Test Site:</b>	ATTAR, Unit 27, 134 Springvale Road, Springvale.					
<b>Test Date:</b>	May 2, 2005					
<b>Test Specimens, Size and Quantity:</b>	Timber flooring treated with Treatex Hardwax Oil Combination of Waxes and Plant Oils, 0.81 x 0.41 m, 1 off.					
<b>Sampling:</b>	Conducted by client.					
<b>Preparation:</b>	As received, washed in tap water and dried.					
<b>Fixed/Unfixed:</b>	Unfixed.					
<b>Air Temperature:</b>	20°C					
<b>Test Equipment:</b>	Stanley Skid Resistance Tester (Pendulum) Serial Number 0320, Calibrated 20/05/2003.					
<b>Test Standard:</b>	AS/NZS 4586 - 2004 Slip resistance classification of new pedestrian surface materials – Appendix A.					
<b>Slider Rubber:</b>	Four S Batch No. 8					
<b>Classification Criteria:</b>	Refer Appendix 1 – Classification Criteria, attached.					
<b>British Pendulum Number</b>	<b>Specimen Number</b>					<b>Mean</b>
	1	2	3	4	5	
	24	19	19	20	16	
<b>Classification:</b>	<b>Z</b>					

These results apply only to the specimens tested and it is recommended that before selection of flooring or paving materials the effect of service conditions, including maintenance procedures and wear on their slip-resistance be checked.

**NOTE:** Any specimens supplied will be disposed of in two (2) months time, unless otherwise instructed.

**ATTAR**



John Cacic B.Eng. (Mech/Elec)  
 Mechanical Engineer

\\ROBYN\My Documents\Reports\2005\SLIPR050256.2.doc

This report may not be reproduced except in its entirety.